N\ 4 ASTIM

CONTAINERIZED POTABLE
WATER TREATMENT PLANT-CPWTP

Water purification is the removal of contaminants from untreated water to produce drinking water that is pure
enough for the most critical of its intended uses, usually for human consumption. Substances that are removed
during the process of drinking water treatment include suspended solids, minerals such as iron, manganese and
other chemical pollutants.

Measures taken to ensure water quality not only related with the treatment of the water, but also with its
conveyance and distribution after treatment as well. It is therefore common practice to have residual disinfectants
in the treated water in order to kill any bacteriological contamination during distribution.
World Health Organization (WHO) guidelines are generally followed throughout the world for drinking water
quality requirements. In addition of the WHO guidelines, each country or territory or water supply body can have
their own guidelines in order for consumers to have access to safe drinking water.

Astim designs and manufactures Containerized Potable Water Treatment Plant - CPWTP in order to meet the
treated water needs of the small municipal communities and industries. Modular design, low power consumption,
plugs & operates installation and easy operation makes CPWTP a compact and well accepted choice for water
treatment applications.

e -—,mp‘i‘




VN

vASTiM

Process Description

CPWTP uses the fundamental water treatment processes; such as coagulation, flocculation, clarification and
filtration. This enables simple and most economical procedures for operation and maintenance. The plant
capacity can be increased by adding skid mounted containerized modules. Design of the plant is depending
on simple basic procedures therefore operation of the plant is very easy. Coagulant (such as Aluminium
Sulphate) will be added to the raw water by means of static mixer before it is accepted in the plant. Than
after coagulation, polyelectrolyte solution will be added to the coagulated water at the inlet of the flocculation
tank. After flocculation, raw water will be transferred to the lamella clarifier. Due to greater surface area
of the lamella in clarifier tanks, the flocculated suspended solids will be settled on the bottom of the lamella
clarifier, in hoppers. The slurry will be taken out by the help of hydraulic pressure with automatic valves.

The clarified water is transferred to the intermediate tank and collected there to be pumped to the sand
filters. The elimination of residual suspended solid in the clarified water will be carried out by sand filter.
Disinfection is carried out with the calcium hypochlorite. The filtered water will be collected in the treated
water tank.

Alifim

B

Illustration of 2 x 250 m3/h capacity CPWTP lllustration of 2 x 80 m3/h capacity CPWTP

www.astim.web.tr




ASTIM

BENEFITS OF

CPWT PLANT

e Fast and easy assembly and installation,

e Minimized civil works: If Skid-mounted units are requested; only a simple slab is required,
* Low power consumption,

e Small footprint and modular design enable application anywhere; almost for any capacity,

e Streamlined operation and maintenance procedures using the fundamental design principles for water
treatment,

* Flexible material and engineering solutions according to the requests of Customer.

PRINCIPLE PLANT

FLOW DIAGRAM

”
__‘P cal | @
D= F
A AT
m\-
Raw & I Y
Water - | 2
Inlet 8
i}
Treated
§ }E! Water
v i \
—>
B
A B
A) Coagulation Unit C) Clarification Unit E) Flocculant Dosing Unit G) Blower
B) Flocculation Unit D) Coagulant Dosing Unit F) Sand Filter H) Disinfection Unit

Illustration of 400 m3/h capacity CPWTP . Illdstration of 2x300 m3/h capacity CPWTP




SE

e e e e = = =
oo fooffo ooy

Ao o

7//

llustration of 500 m3/h capacity CPWTP

CONTAINERIZED POTABLE WATER TREATMENT PLANT (CPWTP)

GENERAL SPECIFICATIONS
ELEMENTS SPECIFICATIONS
Capacity 50 to 600 m3/h. Optional: Up to 1000 m3/h
Flow Control Electromagnetic flow meter (optional)
Material Standard : Carbon steel, Optional : Stainless Steel
Surface Treatment Standard : Inside-outside sand blasted and epoxy painted, with food grade epoxy
Dimensions Standard International Container Sizes (20 to 40 ft, HC)
Lamella Standard: PVC or PP, Optional: Stainless Steel

Coagulation Unit

Tank: HDPE, Mixer : Stainless Steel

Flocculation Unit

Tank: HDPE, Mixer : Stainless Steel

Filtration Media

Sand or Anthracite

Filtration Tank

Standard: Carbon Steel, Optional : Stainless Steel

Disinfection Unit

Liquid Sodium Hypochloride or Chlorine gas dosing system

Operating Temperature

Standard: 5-50 ©C, Optional : lower and higher temperatures with insulation

Piping Carbon Steel , HDPE, PVC,PP or Stainless Steel
Valves Electric or pneumatic Actuated Butterfly valves
Control Manual or PLC

Electrical Requirements

380V, 50 Hz.

Other Equipment

Air Compressor ( Optional ) Tailor made design according to customer requirements

ASTiM Endistri Tesisleri imalat Montaj ve Taahhiit A.S.

Dilovasi O.S.B. 4. Kisim Ceyhan Cad. No:10 41400 Gebze KOCAELI / TURKIYE
Tel: +90 262 724 85 50 Fax: +90 262 724 85 49 E-mail: astim@astim.web.tr

ENISO 3834-2





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


